NOTE:

ALL SILICONE HOSE CONNECTIONS
MUST BE SECURED WITH EITHER
WIRE TIES OR HOSE CLAMPS.

p/n 75167 Rev. G ECN-12817

EXPLODED VIEW

SINGLE SATELLITE BREWER FOR JAPAN
MODEL 9511J

M662J 050125 cps




PARTS LIST: 9511J
SINGLE SATELLITE BREWER FOR JAPAN

Part No

Description

Fig No.

Part No.

Description

COVER

44

2A-73107

FEET RUBBER BLACK

ASSY UPPER HOUSING

45

2A-73098

LEG 4 BLK PLASTIC W/FLAN

HOUSING LOWER

46

2E-75987

SOLENOID SINGLE 120V 1GPM

PLATE ASSY BOTTOM

47

2C-73415

NUT 6-32 HEX 1.00 LG ALUM

PANEL FRONT

48

SCREW PAN 4mm x 6mm, SS

BASE ASSY

49

WS-85275

CONTACTOR MINI 3P 220/240V 20A

MOUNTING PLATE, CONTACTOR

50

2E-75162

TRANSFORMER 200V JAPAN

2E-72936

SWITCH ROCKER ON-OFF 125

51

2C-70092

SCREW 8BX3/8 PH PAN HD SM

O[NNI |lW|IN |-

TANK ASSY 3 GAL

52

DD-73059

GUIDE BASE SS1-ADT

2J-73313

PROBE THERMISTOR PASSIVAT

53

AB-73100

BREW CHAMBER ASSY SS1.18

DD-73312

THERMO HI-LIMIT DBL POLE

2C-70467

CLIP BREW BASKET

DD-74063

GROMMET .510 OD X .250 ID

2R-70112

HANDLE BLACK

21-73499

GASKET TANK COVER

2C-70115

SCREW 10-32X5/16 HEX HD

L2-75976

PROBE ASSY WATER LEVEL

2K-70883

ELBOW INLET

2A-73532

SLEEVE WATER LEVEL PROBE

2D-73101

CHAMBER BREW .187 HOLE NO

DD-73504

COVER ASSY TANK (PASSIVAT

D7-72738

SPOUT ASSY

DD-85086

TUBE FILL 90 DEG BEND L=14.15

SCREW PH TR HD 10-32 X 1/2

DD-85929

TUBE SILICONE .312 ID X 13.5"
NEEDED

DD-86256

TANK CLAMP

2C-72681

WASHER FLT 15/32X1 1/8

DD-74715

TUBE SILICONE .312 ID X 11" NEEDED

2K-70103

ELBOW OUTLET

A6-73537

TUBE SIL .312 ID X 9" NEEDED

DD-73795

FUSE HOLDER

2A-73384

TUBE SPRAY HEAD 2 3/8 LG

2E-73794

FUSE 5A

21-72390

GROMMET .375ID TRANSLUCE

COVER BASE

2E-73552

WIRE ASSY WATER LEVEL PROBE

2E-73046

CONNECTOR WIRED ASSY SDS

DD-73553

TUBE SIL .375 ID X 72" NEEDED

2C-70132

NUT TNR Z1 #8

DD-85928

TUBE SIL. .50 ID X 5" NEEDED

2C-35313

NUT 10-32 HEX MS SS

BRACKET OUTLET VALVES

DD-85204

TUBE SIL .312 ID X 3" NEEDED

DD-85094

TUBE SIL .312 ID X 32" NEEDED

BRACKET CONNECTOR

2V-73388

VALVE ADJUST WATER OUTLET

2K-70229

BUSHING SHORTY HEYCO

SCREW TRS PHL SS 8-32 X 1/2

21-73570

INSERT BYPASS REG SS2

SCREW PAN PHL SS 10-32 X 5/16

2C-73359

WASHER FLARE TANK DRAIN

NUT KEPS 8-32 SS

DD-73380

TUBE ASSY COPPER TUBE

2K-73152

ELBOW SPRAYER 1/4 1D

2E-37780

CONTACTOR 3P 240 40AALT3

2E-74711

BOARD SET CONTROL 9511J

SCREW #6-32 X 3/8" SS

D7-73414

SHIELD HI-LIMIT

WASHER, FLAT, SS #8

2C-74748

KEYPAD 9511]

2K-70096

ELBOW POLYPROPELYNE

2U-74215

FAUCET HOT WATER

BRACKET, TANKS HOLD-DOWN

21-72215

GASKET SPRAY HEAD 1.5 ID

STRAP HOLD DOWN

AG-72727

SPRAY HEAD DISC EMBOSSED

REMOVED

DD-73571

INSERT SPRAY HEAD SS2

2K-47662

FTG STR BRS 3/8NPT X 3/8IN

2K-46385

FTG CONDUIT STRAIGHT 3/4

20-46575

VALVE DRAIN 3/8NPT

2N-74712UL

ELEM 3 PH 200V 3600W

2K-73605

EL ADAPT 3/8MFL X 3/8MNPT

2E-40310

TERM BLOCK 4POLE 75AMP

2E-74382

SWITCH ON OFF VISIROCKER

2M-75157-G-PL662J




~|< n|nlmlyls|s]= 9
o o s
Nl olgl22]5 (2l g Zle
Q ) NI RN IS N L Z.m
oy 1) SN NNEN S ES %501\
- NN I N N 212N
~ ol o faall N el 1NN S o N
Lo N7l o [
\B’X[cgs Ulx|x|x|x|x]|x|z ) <
WHITE Gl ml el lal il =] el kS o
\_O ululululululue| s
SIZIZIZIZIZIE]=
(721 1721 121 1721 1721 1761 (%3]
ululu ulu oy
(T)BLACK DOOEDD XU
T)RED N x| |xx|x 2
TIZIZIZIZT 5
ORANGE N M Ululululufuy 1%} .
> ux
BLACK o
1) W) WS e N ~ u z0
WHITE N S |
Q w
WHITE :‘ 2 T
m ofx|o = = S
SINNEISNE = =
QEESIREEl ez | E2
B
VIEW LOOKING AT @ (& @) SIFSTEIEIEN HE = 1. .
zlz|lz|z|z|zld 2|1z x |5 gz
FORWARD BOARD P10 P SlE18|18|1818|w 22 g |22uwz|E
(CONNECTORS ARE " T 1 e —_ ojolc|c|C|o]|®] |2l < |8RK<2|E
ON AFT BOARD) PRI PRt R« I I i« I R I wlulululululs! [HE S |18a8 |
<<
x 0 o W ow w E FEFE L f L W L =z
e2 B3z 2 §G§E o b e tre ) e =R
(U < T = 2 22 . 5 22 Qo
2 uo> > v oz ~|4(2 PR I ]
Z [— S =40 Llwlolulo|<|T|a| s & |u olyg
o] w = 2 = ~|wulolo 2 |88z
o 2 2 = ] Z|la|lF 5 [ceaalx
Z 0O T
GONTROL BOARD
HI-LIMIT
4 3 =
WATER  TaNK |E|
2 4 LEVEL  GROUND
PROBE THERMISTOR
PROBE
T)RED
@ WHITE
% ¥4
vl
3 < INLET
& a VALVE
& S o~
X
z
E g = e o EoE
2 < O Az 22NC €T3 472 I il
o0 o o @
a1 o2NC sz 32 1
o m = o «©
g @ Z|® o o o o g
° L
u LN\
3 > Y
2 E
= o L
N4
o1
<
<
a
¢ 3o NPT
POWER BLACK =
SWITGH @ M~ (:) g
=
>
H (o
<
123 |
) | ® o
WARMER 5
SWITCH @
CONNECTOR
GREEN/YELLOW AN AN\ A M
712 oA am) g
NP 54
SHAssis CONNECTOR
MARK_AS SHOWN A
W/ PERMANENT INK GREEN/YELLOW
TERMINAL BLOGCK
TRANSFORMER
= — —
[ | ]
12 O O] contactor
Q00000 K1
= L2 L1
(<]
\_F\—l
LA BLACK
z - AMPS
BLACK
23 MODEL VOLTS WATTS HZ
<~ 0 | Lz | L3
9511J 200V 3PH 3600 10.4 10.4 10.4 50




